OSEPP Mechanical & Functional
Kits Tutorials

create interactive robotics projects with our Robotics Functional Kit!




TRIANGULAR TANK MECHANICAL KIT

41



PARTS INCLUDED

Materials QTY

2
Double Beam -9

4
Double Beam -6

2
Double Beam -8

6
RIM -90T

4
Base Plate

2
Shaft Connector 4mm

2
DC Motor -25 Bracket
ultrasonic Mount 0 1

42



o .. JID

Threaded Shaft 4x39mm

0,_ b _
Beam Connector

p—

—

Track Axle

Wrench

DC Motor -25 w/pcb

—
HI

Battery Holder 6AA

.

—

Flange Bearing 4x8x3mm &,

Tracks t
=
=

Standoff M4*15




&‘W‘ 10
Plastic Ring 4x7x2mm
plastic clip 10
Motor Cable 2
’.‘hm. 4
Terminal Block e
&
AN 10
Headless Screw M4x8 &
ol
NG 4
Headless Screw M3x10 &
Screw M4x22  pp— 5
Screw M4x14  — 20
i
Screw M4x12 - 20
Screw M4x8 o 20
Screw M3x8 - Flat Head 10
Screw M3x6 - HEX - 10
Q
\ 20
Nut M4 -




Analog Servo

Servo Accessory Set (servo horn, bracket, screws)

Hex Allen Key 3.0mm

Hex Allen Key 2.5mm

Hex Allen Key 2.0

Hex Allen Key 1.5

Wrench

— — ] — — ] — ]

Plate B 3X6

Phillips Screwdriver

45



ASSEMBLY INSTRUCTIONS

Attaching Motors
Parts List:

‘d:—
DC Motor

DC Motor -25 Bracket E

Screw M3x8 - Flat Head

Phillips Screwdriver ~._

46



Attach the shaft of the motor inside the center hole of the
mounting bracket. Use a Phillips head screwdriver to
attach the bracket to the DC motor.

47



Attaching DC motor to Double

Beam
Parts List:

Double Beam -9

Hex Allen Key 3.0mm

Screw M4x12

I"

48




Attach the mounted DC motor to the Double Beam
09 with the M4 screws.

49



Installing the Rim and Shaft

Connector
Parts List:

Plastic Ring 4x7x2mm

Threaded Shaft 4x39mm

RIM -90T @

2\

Flange Bearing 4x8x3mm N,

——-J

Screw M3x6 - HEX A

Hex Allen Key 2.5mm

Shaft Connector 4mm ‘

& %
AT
Headless Screw M3x10 ,&




Insert the threaded shaft through the RIM-90T

center. Add a flange to each end. Screw the M3 into
the threaded shaft.

51



Insert the headless screw into the center of the shaft
connector.

52



Place the plastic ring first through the DC motor shaft.

Attach the shaft connector to the DC motor shaft. Tighten
the headless screw.

53



The Rim

Parts List:
RIM -90T @
Screw M4x14 """

Hex Allen Key 3.0mm

A 9
Nut M4 -7
Wrench
Double Beam -6 —
=Y
T

Beam Connector

=l
AT
Headless Screw M4x8 &

Hex Allen Key 2.0




Attach the Rim to the motor bracket with the M4 screws.

55



attach the other rim to the double beam. Tighten the rim
to the double beam with the M4 nut.

At this point, you will want to repeat these steps to
configure the other DC motor.

56



The Frame

Parts List:

i
HEX Screw M4x12 -

Assembled DC Motors (previous steps)

Assembled Double Beam (previous steps)

Hex Allen Key 3.0mm ~

N PEN F S BN

57




Slide in the beam connectors to each corner of the double
beam. Attach the headless screws into the corner holes of
the double beam.

58



Connecting the Parts Together

Parts List:

59



Attach the double beam in between the assembled DC
motor wheel brackets using the M4 screws. Make sure the

double beam is centered between the wheel motor
brackets.

60



Installing the Base Plate & Top Frame

parts list
Base Plate
Screw M4x14  p—
\ N
Nut M4 -~
Screw M4x8 N
Standoff M4*15
=Y
0" b _

Beam Connector

Double Beam -6

Hex Allen Key 3.0mm

61



Attach the base plate with the M4*14 screws to
the assembled wheel frame. secure with M4
nuts.

62



Attach the second base plate and slide each
beam connector into the double beam slot.

Fasten the base plate to the beam with four
M4*8 screws.

63



attach the M4*15 standoff screws to the base
plate. Fasten with the M4*8 screws.

64



Attach two M4*15 standoff screws to the other
base plate. Fasten with M4*8 screws.

65



Take both base plates you assembled
individually and attach them with four M4*8
sCrews.

66



Assembling the Rim

parts list
B 2
RIM -90T
B
Double Beam -6
\ D 2
Nut M4 -~
Wrench 1
Screw M4x14 ." 4
n |
Plate B 3X6
Hex Allen Key 3.0mm 1

67



Attach the assembled RIM 90-T to the double
beam and fasten with the M4 nut. Repeat twice.

68



Take plate B 3x6 and attach to the assembled
RIM parts with the M4*14 screws. Fasten with
the M4 screws.

69



Attaching Together

parts list

3
Screw M4x12 » 4
Screw M4x14  p— 4
Nut M4 -

Hex Allen Key 3.0mm

70




Fasten the base plates to the assembled RIMs
with the M4*12 screws.

71



Attach the entire top bracket to the bottom RIM
bracket with M4*14 screws. Fasten with the M4
nuts.

/2



Analog Servo & Ultrasonic Sensor

Parts List:

Servo Horn (servo accessories parts)

Servo Bracket E

Analog Servo

Screw M2*10 (servo accessories parts) 2
small screw (servo accessories parts) 2
Plastic Rivet ey 6

/3




Insert the Servo into the mounting bracket.
Insert the M2*10 screws ( found in servo
accessories) through the servo mounting holes
to attach to the servo bracket.

74



attach the servo horn to the ultrasonic sensor

mount. Make sure you are able to align the servo
horn center teeth the the analog servo shaft.

75



Attach the servo / ultrasonic mount to the tank
with the rivets.

76



Battery Pack & Wheels

Parts List:
- 1
Battery Holder 6AA
Plastic Rivet Bey 2
1
Base Plate
Screw M4x8 2
50
Tracks
Track Axle >0

77



Attach the battery pack to the Triangular Tank
with the rivets.

/8



Attach the base plate to the battery holder with
the M4*8 screws.

79



Slide the track axles into each track link to

assemble the belt wheels for the tank. Repeat
for each wheel.

80



Completed Triangular Tank

81



(OSEPP

CONTACT US

SUPPORT:
support@osepp.com

Become a Distributor:
sales@osepp.com

146



147



X-ON Electronics

Largest Supplier of Electrical and Electronic Components
Click to view similar products for OSEPP Accessories category:
Click to view products by OSEPP Electronics manufacturer:

Other Similar products are found below :

LS-00016 LS-00019 PHOTO-01 LS-00004 LS-00008 LS-00002 DBOWACC ENC-01 LS-00015 LS-00014 POTEN-01 LS-00031
DBBWACC PROTO-01 LS-00017 LS-00003 LS-00009 LS-00010 LS-00007 TRAKX40 LS-FFPJ-6 LS-3006 LSMMPJ-6 LS-MFPJ-6
LS-00001 JOY-01 LS-00012 SENSHD-01 LS-0006 3PIN-01 LS-00047 HHESDO025 KCC-01 LS-00021 LS-00024 LS-00025 LS-00027
LS-00029 LS-00030 LS-00040 LS-00042 LS-00043 LS-00048 LS-00049 LS-00050 LS-00051 LS-00053 LS-00054 LS-00055 L S-00056



https://www.x-on.com.au/category/tools-supplies/accessories/osepp-accessories
https://www.x-on.com.au/manufacturer/oseppelectronics
https://www.x-on.com.au/mpn/oseppelectronics/ls00016
https://www.x-on.com.au/mpn/oseppelectronics/ls00019
https://www.x-on.com.au/mpn/oseppelectronics/photo01
https://www.x-on.com.au/mpn/oseppelectronics/ls00004
https://www.x-on.com.au/mpn/oseppelectronics/ls00008
https://www.x-on.com.au/mpn/oseppelectronics/ls00002
https://www.x-on.com.au/mpn/oseppelectronics/db9wacc
https://www.x-on.com.au/mpn/oseppelectronics/enc01
https://www.x-on.com.au/mpn/oseppelectronics/ls00015
https://www.x-on.com.au/mpn/oseppelectronics/ls00014
https://www.x-on.com.au/mpn/oseppelectronics/poten01
https://www.x-on.com.au/mpn/oseppelectronics/ls00031
https://www.x-on.com.au/mpn/oseppelectronics/db8wacc
https://www.x-on.com.au/mpn/oseppelectronics/proto01
https://www.x-on.com.au/mpn/oseppelectronics/ls00017
https://www.x-on.com.au/mpn/oseppelectronics/ls00003
https://www.x-on.com.au/mpn/oseppelectronics/ls00009
https://www.x-on.com.au/mpn/oseppelectronics/ls00010
https://www.x-on.com.au/mpn/oseppelectronics/ls00007
https://www.x-on.com.au/mpn/oseppelectronics/trakx40
https://www.x-on.com.au/mpn/oseppelectronics/lsffpj6
https://www.x-on.com.au/mpn/oseppelectronics/ls3006
https://www.x-on.com.au/mpn/oseppelectronics/lsmmpj6
https://www.x-on.com.au/mpn/oseppelectronics/lsmfpj6
https://www.x-on.com.au/mpn/oseppelectronics/ls00001
https://www.x-on.com.au/mpn/oseppelectronics/joy01
https://www.x-on.com.au/mpn/oseppelectronics/ls00012
https://www.x-on.com.au/mpn/oseppelectronics/senshd01
https://www.x-on.com.au/mpn/oseppelectronics/ls0006
https://www.x-on.com.au/mpn/oseppelectronics/3pin01
https://www.x-on.com.au/mpn/oseppelectronics/ls00047
https://www.x-on.com.au/mpn/oseppelectronics/hhesd025
https://www.x-on.com.au/mpn/oseppelectronics/kcc01
https://www.x-on.com.au/mpn/oseppelectronics/ls00021
https://www.x-on.com.au/mpn/oseppelectronics/ls00024
https://www.x-on.com.au/mpn/oseppelectronics/ls00025
https://www.x-on.com.au/mpn/oseppelectronics/ls00027
https://www.x-on.com.au/mpn/oseppelectronics/ls00029
https://www.x-on.com.au/mpn/oseppelectronics/ls00030
https://www.x-on.com.au/mpn/oseppelectronics/ls00040
https://www.x-on.com.au/mpn/oseppelectronics/ls00042
https://www.x-on.com.au/mpn/oseppelectronics/ls00043
https://www.x-on.com.au/mpn/oseppelectronics/ls00048
https://www.x-on.com.au/mpn/oseppelectronics/ls00049
https://www.x-on.com.au/mpn/oseppelectronics/ls00050
https://www.x-on.com.au/mpn/oseppelectronics/ls00051
https://www.x-on.com.au/mpn/oseppelectronics/ls00053
https://www.x-on.com.au/mpn/oseppelectronics/ls00054
https://www.x-on.com.au/mpn/oseppelectronics/ls00055
https://www.x-on.com.au/mpn/oseppelectronics/ls00056

